





PIM-Check[©]: Potentially Inappropriate Medication Check-list for prescriptions in internal medicine





Aude DESNOYER PharmD – PhD student

Seminar M1 Wednesday, 25 March 2015 - 2:00pm to 3:30pm Thursday, 26 March 2015 - 9:00am to 10:30am







Nothing to disclose

Aude DESNOYER PharmD – PhD student



Seminar M1 Wednesday, 25 March 2015 - 2:00pm to 3:30pm Thursday, 26 March 2015 - 9:00am to 10;30am

Our objectives



Our method



Our method



Our method



Delphi method



Delphi method



Delphi method



Delphi method



Delphi method

Vaccination



Our Tool 17 medical fields **PIM-check** 58 sub-classes 160 statements **Medical fields** Cardiology Angiology/Haemostasis Endocrinology Pneumology Nephrology Gastroenterology Rheumatology Neurology Psychiatry Pain/Analgesia Infectiology Ophthalmology Dependencies Obesity Pharmacology/Toxicology Transplants

Our Tool 17 medical fields **PIM-check** 58 sub-classes 160 statements **Medical fields** Cardiology Angiology/Haemostasis Endocrinology Pneumology Nephrology Gastroenterology Rheumatology Neurology Psychiatry Pain/Analgesia Infectiology Ophthalmology Dependencies Obesity Pharmacology/Toxicology Transplants Vaccination

Our Tool

PIM-check		17 medical fields 58 sub-classes 160 statements	
Medical fields Cardiology	Sub-classes	Hypertension Post-MI Heart failure Atrial fibrillation	
Angiology/Haemostasis Endocrinology	2 3	Diabetes	
Nephrology Gastroenterology	2	Renal failure	
Rheumatology	3	Gastric ulcer prevention	
Psychiatry Pain/Analgesia	4	Psychiatric diseases	
Infectiology Ophthalmology	10		
Dependencies Obesity	5	Pain management	
Pharmacology/Toxicology Transplants	2 1	Alcoholism	
Vaccination	1		

Our Tool

PIM-check		17 medic 58 sub- 160 stat	al fields classes ements
Medical fields	Sub-classes	Statements	Platelet inhibitors, ACEI/sartans_beta-
Cardiology	7	26	blockers,
Angiology/Haemostasis	2	9	antihypertensives
Endocrinology	3	16	Stating
Pneumology	3	9	anticoagulants.
Nephrology	2	7	heparin
Gastroenterology	5	11	
Rheumatology	3	11	
Neurology	2	5	PPI
Psychiatry	4	6	Antidepressants.
Pain/Analgesia	3	8	Neuroleptics
Infectiology	10	23	Anti-Incident and anti-tax
Ophthalmology	1	2	Antaigesics and opiates
Dependencies	5	9	Aminoglycosids
Obesity	1	4	
Pharmacology/Toxicology	2	8	
Transplants	1	2	
Vaccination	1	4	_

Our Tool



Statements: 160 References: 333 Recommendations: 116 Comments: 93 Useful links: 29





Our Tool: Paper version



Our digital Tool

Website

Webmobile App



4 different kinds of statements

Under-prescription statements



4 different kinds of statements

Under-prescription Over-prescription statements statements - < in 1 * - < in || * 合 合 GASTROENTEROLOGY/PROTON PUMP INHIBITORS PPI started during hospitalisation Prescribe a first line statin in case of mixed dyslipidaemia hypercholesterolemia, when pharmaceutical care is necessary* Stop PPI treatment before the patient is discharged, if that treatment was started during UP OP M V hospitalisation to prevent bleeding Ĩ÷ ÷ --REFERENCE REFERENCES CCSG 2012 : Diagnosis and Treatment of Dyslipidemia for the Prevention of lult ood Cholesterol to Reduce Atherosclerot

4 different kinds of statements

Drug-Drug interactions statements



4 different kinds of statements

Drug-Drug interactions statements



4 different kinds of statements

Drug-Drug interactions statements



 Other kind of PHK

 Image: Construction of the second of the seco

Let's start to use it !

With Mrs X, 55 years old

♦ <u>Admission pattern</u>

- \diamond Back pain,
- \diamond Fever for 5 days,
- $\diamond \ \ {\rm Increased \ frequency \ of \ urination}$
- ♦ Medical diagnostic
 - \diamond Acute pyelonephritis with sever sepsis

Past medical history A state of the state of

- ♦ ST-elevation myocardial infarction (2012)
- ♦ Post-tabacco COPD
- $\label{eq:observed_states} \begin{array}{l} \diamondsuit \\ \text{Obesity with BMI} = 31.2 \ \text{kg}/\text{m}^2 \\ \text{(80 kg; 160 cm)} \end{array}$

Physical examination

♦ Hyperthermia, tachycardia, hypotension

♦ Laboratory test results

- ♦ Creatinin clearance : 72ml/min/1.73m²
- ♦ LDL-c: 2.4 mmol/L

Her current treatment is:

Perindopril 10 mg – Once a day Atorvastatin 20 mg – Once a day Aspirin 100 mg – Once a day Beclometasone dipropionate INH 500 mcg – Twice a day Ceftriaxone IV 2g – Once a day Gentamicin IM 5mg/kg/day (400mg/day)

Let's start to use it

With Mrs X, 55 years old

Admission pattern

- ♦ Back pain,
- \diamond Fever for 5 days,
- ♦ Increased frequency of urination

♦ Medical diagnostic

- \diamond Acute pyelonephritis with sever sepsis
- ♦ Past medical history
 - ♦ ST-elevation myocardial infarction (2012)
 - ♦ Post-tabacco COPD
 - $\label{eq:observed_states} \begin{array}{l} \diamondsuit \\ \text{Obesity with BMI} = 31.2 \text{ kg/m}^2 \\ \text{(80 kg; 160 cm)} \end{array}$

Physical examination

- ♦ Hyperthermia, tachycardia, hypotension
- ♦ Laboratory test results
 - ♦ Creatinin clearance : 72ml/min/1.73m²
 - \diamond LDL-c: 2.4 mmol/L

















Let's start to use it

With Mrs X, 55 years old

Admission pattern

- ♦ Back pain,
- ↔ Fever for 5 days,
- ♦ Increased frequency of urination

Medical diagnostic Medical diagnostic

- \diamond Acute pyelonephritis with sever sepsis
- ♦ Past medical history
 - \diamond ST-elevation myocardial infarction (2012)
 - ♦ Post-tabacco COPD
 - $\label{eq:observed_states} \begin{array}{l} \diamondsuit \\ \text{Obesity with BMI} = 31.2 \text{ kg/m}^2 \\ \text{(80 kg; 160 cm)} \end{array}$

Physical examination

- Hyperthermia, tachycardia, hypotension
- Laboratory test results
 - ♦ Creatinin clearance : 72ml/min/1.73m²
 - \diamond LDL-c: 2.4 mmol/L

 Her current treatment is:
 Acebutolol 400mg – Once a day

 Perindopril 10 mg – Once a day
 Atorvastatin 20 mg – Once a day

 Aspirin 100 mg – Once a day
 Salmeterol INH 25 mcg – 2 inhalations twice a day

 Ceftriaxone IV 2g – Once a day
 Gentamicin IM 5mg/kg/day (330mg/day)

With Mrs X, 55 years old

♦ <u>Admission pattern</u>

- \diamond Back pain,
- \diamond Fever for 5 days,
- ♦ Increased frequency of urination
- ♦ Medical diagnostic
 - ♦ Acute pyelonephritis with sever sepsis

♦ Past medical history

- ♦ ST-elevation myocardial infarction (2012)
- ♦ Post-tabacco COPD
- \diamond Obesity with BMI = 31.2 kg/m² (80 kg; 160 cm)

♦ Physical examination

♦ Hyperthermia, tachycardia, hypotension

♦ <u>Laboratory test results</u>

- ♦ Creatinin clearance : 72ml/min/1.73m²
- ♦ LDL-c: 2.4 mmol/L

Her current treatment is	: Acebutolol 400mg – Once a day	Beta-blocker
	Perindopril 10 mg – Once a day	ACEI
	Atorvastatin 20 mg – Once a day	Statin
2 nd OPTION	Aspirin 100 mg – Once a day	Platelet inhibitor
	Salmeterol INH 25 mcg – 2 inhala	Inhaled bronchodilator
	Ceftriaxone IV 2g – Once a day	Antibiotics – C3G
	Gentamicin IM 5mg/kg/day (330	Antibiotics – aminoglycosides

Let's start to use it

With Mrs X, 55 years old

♦ Admission pattern

- \diamond Back pain,
- \diamond Fever for 5 days,
- ♦ Increased frequency of urination
- ♦ Medical diagnostic
 - \diamond Acute pyelonephritis with sever sepsis
- ♦ Past medical history
 - ♦ ST-elevation myocardial infarction (2012)
 - ♦ Post-tabacco COPD
 - \diamond Obesity with BMI = 31.2 kg/m²

Physical examination

- ♦ Hyperthermia, tachycardia, hypotension
- ♦ Laboratory test results
 - ♦ Creatinin clearance : 72ml/min/1.73m²
 - ♦ LDL-c: 2.4 mmol/L

(80 kg; 160 cm)		,
Her current treatment is:	Acebutolol 400mg – Once a vay	Beta-blocker
	Perindopril 10 mg – Once a day	ACEI
	Atorvastatin 20 mg – Once a day	Statin
2 nd OPTION	Aspirin 100 mg – Once a day	Platelet inhibitor
	Salmeterol INH 25 mcg – 2 inhala	Inhaled bronchodilator
	Ceftriaxone IV 2g – Once a day	Antibiotics – C3G
	Gentamicin IM 5mg/kg/day (330	Antibiotics – aminoglycosides









With Mrs X, 55 years old



Let's start to use it

With Mrs X, 55 years old





With Mrs X, 55 years old

Admission pattern

- ♦ Back pain,
- \diamond Fever for 5 days,
- \diamond Increased frequency of urination
- Medical diagnostic
 Medical diagno
 - \diamond Acute pyelonephritis with sever sepsis
- ♦ Past medical history
 - \diamond ST-elevation myocardial infarction (2012)
 - ♦ Post-tabacco COPD
 - $\label{eq:observed_states} \begin{array}{l} \diamondsuit \\ \text{Obesity with BMI} = 31.2 \text{ kg/m}^2 \\ \text{(80 kg; 160 cm)} \end{array}$

Physical examination

- ♦ Hyperthermia, tachycardia, hypotension
- Laboratory test results
 - ♦ Creatinin clearance : 72ml/min/1.73m²
 - ♦ LDL-c: 2.4 mmol/L

TT		- Inhaled corticosteroid
Her current treatment is	s: Acebutolol 400mg – Once a day	
	Perindopril 10 mg – Once a day	
1 st OPTION	Atorvastatin 40 mg – Once a day	
	Aspirin 100 mg – Once a day	
	Salmeterol INH 25 mcg - 2 inha	lations twice a day
	Ceftriaxone IV 2g – Once a day	-
	Gentamicin IM 5mg/kg/day (330mg	g/day)





QUESTION 1

What is the most frequently observed drug-related problem among geriatric patients ?



Seminar M1



Inspired by STOPP/START: a new prescription screening tool for adult patients

QUESTION 1

What is the most frequently observed drug-related problem among geriatric patients ?





What is the most frequently observed drug-related problem among internal medicine patients ?



Seminar M1



Inspired by STOPP/START: a new prescription screening tool for adult patients

QUESTION 2

What is the most frequently observed drug-related problem among internal medicine patients ?

GREEN underprescription



A 50 years patient is known for an ischaemic cardiopathy and a congestive systolic heart failure. He receves aspirin, metoprolol and atorvastatin. Is there a problem of:



Seminar M1



Inspired by STOPP/START: a new prescription screening tool for adult patients

QUESTION 3

A 50 years patient is known for an ischaemic cardiopathy and a congestive systolic heart failure. He receves aspirin, metoprolol and atorvastatin.

Is there a problem of:

GREEN underprescription